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Table 1. Chemical compositions. of speci-.

’ mens. (in wt2)

Steel | € | si|Mnl| P } s } Ni | Cr
Mild steel |0°15|0°21|0%44 00130 009| — | —
Ni-Cr steél . . . . . . .
SNC 22 0 15 0°25{0°4210°010/0*007] 3°04 | 0*81
Ni ,Cr steel 02610271056 l0+ 01000091 3° 151 0*79

Table 2. Average grain dxameters of the
mild steel.

o . Grain diameter |Inverse square root
Specimen d (mm) of dia. d~¥2(mm~1/2)
N1 0°0167 7273
N2 - 00266 6°13
N3 - © 0°0410 . 4°93
N4 0°0913 ) 3°31
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Fig. 1. Charpy impact test result of the mild
steel with various grain sizes.
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. o Fig. 3. Effect of grain size on the transition
o ‘ Transition temperature °C temperatures of the mild steel.
Specimen - : : - . :
- Static Impact 2 HGIBRRBCHRRIENZWET S 2 XD ()
N1 160 110 R b EH B %%ﬁb%iﬁ’]?l?&? 0°64%X 10721 /°K, "1&
N2 © o —153 —100 ®EEE (5m/s, 20 m/s OEEHE) T 045X 10721/
N4 —1{15 —60 . °K rizh Cr% BED LY AHED BREED S

RKofEE P HETE. UW2TEZELR
Petch it k 7 BREE OB ERFHCET 2 HiR%
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Table 4 i Ni-Cr ﬁ?ﬁ@/—vﬂ/t ~BREE EBRD
BAOBBEE2RT.
B OBEBIREAT 3 13T AT E OB EEE T,
HEEREORBRN &b, BRIRTIHNIROS S
b 50°C BOEBRERZRL, Yy -BREER
L# U Ni-Cr 108k
ct%ti%%%ﬁlﬁti%%&@%@%émi&A&“ﬁ%fg

, ZRREOHRERTEDEH . vy v -BREER

@%éiﬂé%%ﬁﬁx b SNC 22 ¥ THy 150°C, SNC
3 BRTH 200°C & >.

Table 4. Tran31thn temperatures (°C) of
Ni-Cr steels.
_ . . - Impact
Speci- Charpy Static temsion) o oo

men |g ¢./R.H. S.C. |[R.H.| S.C. R.H.

SNC22 | —34 | —40 | < —196| —180| <—196| —170

SNC- 3 18 33 | < =196 — 167 —170| —175

S. C. and R. H. represent the specimen coaled
lowly and that.reheated at 500°C after tem-
pering respectively.
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Some Results of the Heating Tests on
the Characteristics of Aluminized Steel.
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Photo. 1. Combustion cham—
ber (after heating test)
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Table 1. Surface temperature of combustion

chamber.

Mesuyed 1 5 3 4

point

. Stain- | Stain- | Alumi- | Alumi-

Material - less less nized | nized
Average
temperature 340 500 305 425

(°C)
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